
G8-WAY MAIN FRAME

AZPMPM
12/12/202312/12/202309/08/2018

1:8 ConfirmedVerifiedDrafted

Initials
Date

Scale:

Plan No.

EP00322 J/

EP00322 / J

Material
No. Plan Article Quantity

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

40^
41^

YP06537 DP
YP06367
Y020684
X005350
X005351
M6x20

Nut M6 DIN 985
Cable Fastener D7x10

M6x12
X005344
X005348
M10x25

Wheel 200X50
M8x80

Washer M8 DIN125
Nut M8 DIN985

X005372
X005368
X005369

Brake Cable
M6x40

Tube plug D28
Wheelfork 6"

Wheel 6"
M12x60

Washer M12 DIN125
M8x55

X004563
X005378
X005407
X005370
X005371
X005460
M6X55

Closed Nut M6
Washer M6 DIN125

M6x10 DIN912
Velcro 12mm*
Tube cap D22

Cable hose
Cable cap end

27356
28000
27574

2993773
2993774
1006999
1001680
1996853
1007000
2993775
2993776
1992165
1916559
1903978
1001556
1001682
2993772
2993777
GP16200
1992149
1003909
1001606
1008643
1915899
1993419
1001561
1009927
1904874
2993770
2993771
GP16400
2993778
2993779
1997879
1008492
1001564
1001491
1990663
1990648
2993049
1908105

1
1
1
2
2
2
4
2
8
1
1
2
2
2
2
4
2
2
2
2
2
2
2
2
2
2
2
2
1
1
2
1
1
2
2
6
2

2x0,04m
4

2x0,74m
4

*glue it to protect the footplate from scratching the frame

^not depicted

VERMEIREN

B (1:2)

32

A (1:3)

33

1

2

3

45

6
7

8
9

10

11

12

14

15
16

17

18
19

21
7

23
24 25

26

27 16
22

2829

30

31

35

36

20

34

37

13

39

36

38

38

A

B


